

# Elagolix

**Goal(s):**

- Promote safe use of elagolix in women with endometriosis-associated pain.
- Promote use that is consistent with medical evidence and product labeling.

**Length of Authorization:**

- Initial: Up to 6 months
- Renewal: Up to 6 months for 150 mg daily dose with total cumulative treatment period not to exceed 24 months.

**Requires PA:**

- Elagolix

**Covered Alternatives:**

- Current PMPDP preferred drug list per OAR 410-121-0030 at [www.orpdl.org](http://www.orpdl.org)
- Searchable site for Oregon FFS Drug Class listed at [www.orpdl.org/drugs/](http://www.orpdl.org/drugs/)

Approval Criteria		
1. What diagnosis is being treated?	Record ICD10 code.	
2. Is the diagnosis funded by OHP?	<b>Yes:</b> Go to #3	<b>No:</b> Pass to RPh. Deny; not funded by the OHP.
3. Is this a request for continuation of therapy previously approved by the FFS program?	<b>Yes:</b> Go to <b>Renewal Criteria</b>	<b>No:</b> Go to #4
4. Is this request for management of moderate to severe pain associated with endometriosis in a woman $\geq 18$ years of age?	<b>Yes:</b> Go to #5	<b>No:</b> Pass to RPh. Deny; medical appropriateness
5. Is the patient pregnant or actively trying to conceive?	<b>Yes:</b> Pass to RPh. Deny; medical appropriateness	<b>No:</b> Go to #6
6. Has the patient tried and failed an adequate trial of preferred first line therapy options including continuous administration of combined hormonal contraceptives or progestins alone +/- acetaminophen +/- non-steroidal anti-inflammatory drugs (NSAIDs) -or- Does the patient have a documented intolerance, FDA-labeled contraindication, or hypersensitivity the first-line therapy options?	<b>Yes:</b> Go to #7	<b>No:</b> Pass to RPh. Deny; medical appropriateness  • First-line therapy options such as hormonal contraceptives or progestins do not require PA

## Approval Criteria

7. Does the patient have a diagnosis of osteoporosis or related bone-loss condition?	<b>Yes:</b> Pass to RPh. Deny; medical appropriateness	<b>No:</b> Go to #8
8. Is the patient taking any concomitant medications that are strong organic anion transporting polypeptide (OATP) 1B1 inhibitors? (e.g. cyclosporine, gemfibrozil, etc.)	<b>Yes:</b> Deny; medical appropriateness	<b>No:</b> Go to #9
9. Does the patient have severe hepatic impairment as documented by Child-Pugh class C?	<b>Yes:</b> Pass to RPh. Deny; medical appropriateness	<b>No:</b> Go to #10
10. Does the patient have moderate hepatic impairment as documented by Child-Pugh class B?	<b>Yes:</b> Go to #11	<b>No:</b> Approve for 6 months
11. Is the dose for elagolix 150 mg once daily?	<b>Yes:</b> Approve for 6 months	<b>No:</b> Pass to RPh. Deny; medical appropriateness

## Renewal Criteria

1. Has the patient been receiving therapy with elagolix 150 mg once daily?	<b>Yes:</b> Go to #2	<b>No:</b> Pass to RPh; Deny; medical appropriateness.  (Elagolix 200 mg twice daily is limited to 6-month maximum treatment duration per FDA labeling)
2. Does the patient have moderate hepatic impairment as documented by Child-Pugh Class B?	<b>Yes:</b> Pass to RPh; Deny; medical appropriateness.  (Elagolix 150 mg once daily is limited to 6-month maximum treatment duration in patients with moderate hepatic impairment per FDA labeling)	<b>No:</b> Go to #3

## Renewal Criteria

3. Has the patient's condition improved as assessed and documented by the prescriber?

**Yes:** Approve for up to 6 months.

Total cumulative treatment period not to exceed 24 months.

Document baseline assessment and physician attestation received.

**No:** Pass to RPh; Deny; medical appropriateness.

---

*P&T/DUR Review: 11/18 (DE)  
Implementation: 1/1/19*